Hey and Associates, Inc.

EVALUATION OF ALTERNATIVES FOR RUBICON
RIVER PHOSPHORUS INPUT DIVERSION

Pike Lake, Washington County, Wisconsin

LR &

A 8

Prepared for:
Pike Lake Inland Lake Protection and Rehabilitation District

February 2010

PN: 08158

240 Regency Court, Suite 301
Brookfield, Wisconsin 53045
Office (262) 796-0440 Fax (262) 796-0445



Table of Contents:

Contents
INEFOTUCTION ...t b bbb bbb 2
Physical Description OF LAKE .........ccooiiiiiiiiii e 2
Description Of WatErShed.........cc.viiiiiie et be e s restaenre 4
Historic Lake Water QUATILY ........eoiuiiiiiiiiii ettt sre st s re e e te e s resnaene 5
Summary of USGS 1999-2000 Rubicon River Diversion StUY ...........cccoovvvriirineneneneneneeenns 8
[...]
In the 2000 USGS study (Rose, et al., 2004) it was estimated that 2,441 pounds of
phosphorus enter Pike Lake on an annual basis. Of this total amount 1,410.5 pounds, or
57.6%, is the result of nonpoint source pollution. Within the Rubicon River watershed 897
pounds per year, or 46.3%, of the total phosphorus input is from nonpoint sources. Table 4
summarizes the distribution of phosphorous inputs by land use (assuming no inlet short-
circuiting). We see that the major source of phosphorus inputs (40.3% total and 35.0% to
the Rubicon River) is from agriculture.

Table 4
Distribution of Phosphorous Inputs to Pike Lake by Land Use —2000*
(Source: USGS)

Land Use Rubicon River Total Lake Watershed
Pounds per Year | Percent of total | Pounds per Year | Percent of total

Urban 34.2 1.8 49.8 2.0
Agriculture 677.3 35.0 986.5 40.3
Pasture/grassland 95.7 49 139.4 5.7
Forest/wetland/open 89.8 4.6 130.8 5.3
water
Precipitation on lake - - 60.0 2.4
Groundwater - - 44.0 1.8
Total NPS Sources 897 46.3 1,410.5 57.6
Slinger Wastewater 1,039 53.7 1,039 42.4
Treatment Plant
Total all sources 1,936 100.0 2,449.5 100.0

"The above number does not include the estimated 65% inlet short-circuiting experienced in 2000. Slight
difference in total loading is due to rounding of numbers.

Hey and Associates, Inc. 16
(Februaty, 2010)



SEWRPC in A Lake Management Plan for Pike Lake Washington County Wisconsin outlines
a number of recommended nonpoint source controls for the Pike Lake watershed. In the
management plan SEWRPC recommends a reduction of 25% in urban and rural nonpoint-
sourced pollutants plus streambank erosion control, construction site erosion control, and
onsite sewage disposal system management be achieved. A 25% reduction in existing
nonpoint source pollution would result in a 353 pound per year reduction in phosphorus
inputs from the entire watershed and 224 pound per year reduction from the Rubicon River
watershed. This action would reduce the total phosphorus input to the lake from 2,450
pounds per year to 2,097 pounds per year or a total reduction of 14.4%.

Advantages — Implementation of nonpoint source pollution controls would achieve a large
percentage of the needed 20% reduction in existing phosphorus source to the lake.
Implementing these practices watershed wide would help reduce the nutrient inputs not only
from the Rubicon River but also the watershed area south of STH 60.

Disadvantages — Agricultural runoff makes up 53% of the total phosphorus inputs to Pike
Lake (Rose, et al., 2004). Nonpoint source pollution is generally exempt from the
enforcement actions of the state and federal Clean Water Act, and therefore implementation
of controls is predominantly voluntary. While cost share incentives from state and federal
agencies have been available for over forty years to implement agricultural nonpoint source
practices, many agricultural land owners have been reluctant to implement nonpoint source
control practices such as manure storage or conservation tillage. There are no guarantees
that implementation of the agricultural nonpoint source recommendations in lake
management plan will ever be implemented.

Costs - Cost will vary depending on the individual practices implemented by each
landowner.

Diversion of Slinger Wastewater to Hartford Treatment Plant

Concept — If the discharge of the Village of Slinger wastewater treatment plant was
completely eliminated existing total phosphorus inputs to Pike Lake could be reduced by
1,039 pounds per year, a 42.4% reduction in total phosphorus input (Rose, et al., 2004). To
eliminate the Slinger discharge the wastewater from the Village could be diverted to the City
of Hartford treatment plant. The diversion would take place through the installation of a
force main sewer from the existing Slinger plant to the Hartford plant. One potential route for
the force main is illustrated in Figure 10.

Hey and Associates, Inc. 17
(Februaty, 2010)



“alley Rd

Puchanan Ro ) Turtle Rl

| oSt. Lawrence
hicKinley: Rd

=t Lawerence Ln

M Goodiand Rd

Arthur Rd Arthur R Arthur Rd

1 u T
Slinger

Wastewater

=
Bl

Hartfard Municipal
T Aiport Treatment Plant E2N
"
atior & ",
InﬁIl -3 SHTE 0 m Clover Rd 1696)
LR N c 2 ] 0
: 8= % 1%
F Cleveland g = = SIlng::o

5 Hilllzle Dy %:f-
= Y@»\jocd = o2
i

St

5 Goodland Rd

= W Coimimerce- B
ngghIand Aye
= Union | St

Hartford
Wastewater i 5 ke [Del A A Pike Lake o
| Svv'Loos 5t & E State Park 5
Lo = &
Treatment Plant B 3 7 i . 2 oo Lake 2
= =
i = o g £ = cC £ Sherman Rd
| =
g w0 23] | E Monroe Sve o
| Sunset «
4o Rl = = z o
e’ 5 g 5 =
o o Wilzon & T o

Hattle horsine Dr ' ettle Morale Rd

Figure 10
Potential Route for Force Main to Connect Slinger Wastewater Treatment Plant to Hartford
(5.94 miles of Force Main)

Advantages — Elimination of the Village of Slinger treatment plant discharge would reduce
total phosphorus inputs to Pike Lake by 42.4%.

Disadvantages — The predominant disadvantage of this alternative would be cost. Cost
would include construction of 5.9 mile force main to move the waste from Slinger to Hartford
and loss of the capital investment in the Slinger treatment plant. The diversion would cause
the Hartford treatment plant, which currently has a design capacity of 3.6 MGD and 2003
average flows of 2.2 MGD, to have to be increased it size. The Village of Slinger is in the
process of implementing over $10.3 million in improvements to expand the capacity of their
plant from 0.76 MGD to 1.5 MGD. Slinger has recently been issued a discharge permit from
the State of Wisconsin that allows operation of the new plant through 2013. It is politically
unlikely that the Village of Slinger would indorse this alternative at this time.

Costs — Cost of a new force main could exceed $3 million. Loss of capital investment in the
existing Slinger treatment plant is unknown but could exceed $25 million. Cost to expand the
Hartford treatment plant is unknown.

Hey and Associates, Inc. 18
(Februaty, 2010)



Extension of Slinger Wastewater Treatment Plant Discharge Downstream of Pike
Lake

Concept — Extending the discharge of the Village of Slinger wastewater treatment plant
from its existing location to location downstream of Pike Lake would eliminate 1,039 pounds
per year of phosphorus from entering the lake. This action would reduce annual
phosphorus inputs by approximately 42.4%. Figure 11 illustrates a potential route for the
new discharge pipe. This proposed route is located along the railroad right-a-way owned the
Wisconsin Department of Transportation. The elevation at the current outfall is
approximately 1.022 feet above sea level. The potential new outfall is a an elevation of 990
feet above sea level allowing a 32-foot drop potentially allowing a gravity feed pipe. The
length of pipe needed is 12,360 feet (3.35 miles).

Existing Slinger
Treatment Plant
Discharge

Potential New
Discharge
Location

Figure 11
Potential Route for Extension of Village of Slinger Treatment Plant Outfall

Advantages — This alternative would completely eliminate the discharge of the Village of
Slinger treatment plant, resulting in the elimination of 1,039 pounds per year of phosphorus
from entering the lake under existing conditions and potentially 2,740 pounds per year when
the new treatment plant reaches its full capacity.

Disadvantages — The main disadvantage would be cost for extending the existing
discharge point 3.35 miles to the west.

Costs — Approximately $1.9 million (12,360 of pipe and 62 manholes).

Hey and Associates, Inc. 19
(February, 2010)



Advanced Phosphorus Removal at Slinger Treatment Plant

Concept — Typical wastewater influent phosphorus concentration is 6.0 mg/l. In
conventional wastewater treatment; only about 20 to 30% of the phosphorus is removed
from the waste stream (Henze et al, 1995). Additional phosphorus can be removed through
the implementation of advanced biological phosphorus removal and/or chemical phosphorus
removal.

In the biological phosphorus removal, the main actors are bacteria known as polyphosphate
accumulating organisms (PAOs) whose ability to take up large amounts of phosphorus from
phosphates by exposing them to alternating anaerobic and anoxic/aerobic conditions is
exploited.

In chemical phosphorus removal, a metal salt (usually aluminium and iron salts) is used to
convert the dissolved inorganic phosphorus compounds in the wastewater into a low
solubility metal phosphate which can be removed in the subsequent sedimentation
stage of an activated sludge process.

Additional phosphorus removal can be achieved when the above methods are combined
with tertiary filtration such as sand filtration or other tertiary removal processes. The
following are typical total phosphorus effluent limits that can be reached with advanced
phosphorus removal (Lancaster, 2008):

Achievable NPDES TP Permit Limits with Advanced Phosphorus Removal:

o Secondary systems w/o filtration
o Biological removal 0.75 mg/L
o Chemical removal 0.50 mg/L
o Secondary systems with sand filtration 0.20 mg/L
o Tertiary chemical processes
o Ballasted flocculation 0.10 mg/L
o Tertiary filtration 0.10 mg/L
o Dissolved air floatation 0.20 mg/L
o Solids contact 0.10 mg/L
o Membranes 0.05 mg/L

The advantages of the different advanced phosphorus removal methods include:

e Biological phosphorus removal
o Lower operating cost
o Less sludge production
o Easier to operate
o Safer
e Chemical phosphorus removal
o More reliable
o Lower concentrations possible
o Smaller footprint
e Tertiary chemical phosphorus removal
o Even lower concentrations possible

Hey and Associates, Inc. 20
(Februaty, 2010)



The disadvantages of the different advanced phosphorus removal methods include:

o Biological phosphorus removal
o Potential for phosphorus release from sludge
o Larger footprint
o Less reliable
o Dependent on certain carbon sources (VFAS)
o Chemical phosphorus removal
o High sludge production
o High operating costs (chemical use)
o Tertiary chemical processes
o High capital costs
o High operating cost (chemical use, power consumption)

Today the current Slinger wastewater treatment plant receives influent with total phosphorus
concentrations typically between 1.2 and 5.2 mg/l/. Effluent concentrations achieved form
treatment typically range from 0.1 to 1.1 mg/l, averaging about 0.6 mg/l (Village of Slinger).
If the average phosphorus concentration in the effluent was reduced from 0.6 to 0.2 mg/I
through the use of biological or chemical phosphorus removal combined with sand filtration
the annual phosphorus loading from the plant under current conditions (1,039 pounds per
year) could be reduced to 343 pounds per year a 67% reduction. Through this action, total
in-lake phosphorus inputs would be reduced by 28.4% under current conditions.

Under future condition as the Slinger treatment plant expands to double its average daily
flow capacity, from 0.76 MGD to 1.5MGD, the reductions by using advanced phosphorus
removal becomes even more important. Table 5 summarizes the potential changes in total
phosphorus inputs to Pike Lake assuming the treatment plant is operating at full capacity,
nonpoint source inputs do not change, and the average effluent total phosphorus
concentration is either 0.6 mg/l total phosphorus or 0.2 mg/l. Without implementation of
advanced phosphorus removal the total phosphorus inputs to Pike Lake as the plant
discharge doubles could increase by 48%. With advanced phosphorus removal the total
phosphorus inputs to Pike Lake would decrease by 33% under current conditions and
by 17% when the new wastewater treatment plant reaches its full design capacity.

Table 5
Effects of Different Effluent Total Phosphorus Concentrations on Pike Lake Inputs Under
Existing and Proposed Village of Slinger Treatment Plant Flow Capacities

Treatment Effluent Conc. Effluent NPS Loading | Total Loading Percent
Plant Average | Total P (mg/l) Annual P (2000)(Ib/yr) | to Lake (Ib/yr) | change from
Daily Flow Loading Existing

(MGD) (Ib/yr)
0.76 0.6 1388.1 1410.5 2798.6 -
1.50 0.6 2739.7 1410.5 4150.2 +48.3
0.76 0.2 462.7 1410.5 1873.2 -33.3
1.50 0.2 913.2 1410.5 2323.7 -17.0

The new Village of Slinger wastewater treatment plan has been designed to allow
integration of advanced phosphorus removal in the future.

Hey and Associates, Inc. 21
(February, 2010)




Advantages — Advanced phosphorus removal could reduce existing total phosphorus
inputs to Pike Lake by 33% and prevent phosphorus inputs from increasing in the future
as the volume of effluent increases as the new plant goes on line. Under this alternative,
even as the treatment plant reaches full capacity in the future the phosphorus loadings
to the lake will be less than they are today by as much as 17%.

Disadvantages — Disadvantages include the following:

e Increased capital cost to add biological or chemical phosphorus removal and sand
filters.

¢ Increased cost of annual plant operation and maintenance

¢ Increase volume of sludge to be disposed of annually

Costs — (unknown at this time until consultant meets with Village of Slinger Public Works
staff)

Trapping Pollutants Upstream

The following section will discuss alternatives that are designed to trap pollutants that are
already in the Rubicon River before they have an opportunity to enter Pike Lake.

Alum Injection Upstream of Lake

Concept — The process of adding aluminum sulfate salt, otherwise known as alum, to
stormwater is called alum injection. Alum causes fine particles to coalesce (or flocculate)
into larger particles (USEPA, 2009). Alum injection can help meet downstream pollutant load
reductions by reducing concentrations of fine particles and soluble phosphorus.

Alum treatment systems generally consist of three parts, a flow-weighted dosing system,
storage tanks that provide alum to the doser, and a downstream pond that allows the alum,
pollutants and sediments to settle out (Kurz, 1998). When injected into stormwater or stream
flow, alum forms the harmless precipitates aluminum phosphate and aluminum hydroxide.
These precipitates combine with heavy metals and phosphorus and sink into the sediment in
a stable, inactive state (WEF, 1992). The collected mass of alum precipitates, pollutants and
sediments is commonly referred to as floc. Dosage rates, which range from 5 to 10 mg of Al
per liter, are determined on a flow-weighted basis (Harper, 1996).

It's important to dispose of the floc that settles in downstream basins because it contains
high concentrations of dissolved chemicals, as well as viable bacteria and viruses (Kurz,
1998). In addition to the settling pond, a separate floc collection pump-out facility should be
installed to reduce the chance of re-suspension and transport of floc to receiving
waterbodies. The facility's pumps dispose of the floc into a sanitary sewer system, a nearby
upland area, or a sludge drying bed. Pumping into a sanitary sewer system requires a
permit, however. The quantity of sludge produced at a site can be as much as 0.5 percent of
the volume of water treated (Gibb et al., 1991).

Hey and Associates, Inc. 22
(February, 2010)



Operation and maintenance for alum treatment is critical. Some typical items include:

¢ Routine inspection and repair of equipment, including the doser and pump-out
facility.

e A trained operator should be on-site to adjust the dosage of alum and other
chemicals, and possibly to regulate flows through the basin.

e Floc stored on-site in drying beds will need to be disposed of regularly.

e The settling basin must be dredged periodically to dispose of accumulated floc.

Limited performance data of alum injection is available in Table 1. One study (Harper and
Herr, 1996) found high removal rates for total suspended solids (TSS), total phosphorus
(TP) and fecal coliform bacteria. Another study (Carr, 1998) showed mixed results on total
phosphorus and ortho-phosphorus.

Table 6
Literature Values of Alum Injection Removal Rates
Study TSS TP Dis.-P TN Fecal Heavy Zinc NH3

Coliform | Metals
Bacteria

Harper and 95-99 85-95 90-95 60-70 99 50-90 - -